®
SEACI
Explozie piese de

schimb SC4000 LITE
10001-02599-00



Explosive view

T T 0] 3-4
E-02 FUel tank aSSemMbBIY ...cucneieiiiiiiiiiiiiiiiiiiieeieieeneeeteeeeeacacacnsesesnssnsasnsnsnsnsnnnnns 5~6
SROICH Y/ [0] (o] gt TX7=T 1 0] o] |V A PP 7~8
E-04 Frame aSSemMDIY uueeniienin e 9~11
E-05 Control panel @ssembBIY ...eeeeiieieiiiiii e rrrre i cececn e e eeeeecaeaen e, 12~13

E-06 MUTFIEr @SSEMIBIY ..neneiiiiiiiiii e r ettt e e eeeeeeaeneneeeeneeacncnsnsnsnsessnsnsranans 14



E-01

Generator

Description QTY
NO. Part NO. ] )
English Price QTY N.W. k> /PC
1 20130-00059-01 Fuel tank assembly 1
2 20029-10655-00 Motor assembly 1
1

20090-01182-00

Frame assembly




E-01 Generator

NO. Part NO. Description & QTY
English Price QTY N.W. (kg) /PC
4 20260-03593-00 Engine assembly 1
5 20202-00374-01 Muffler assembly 1
6 20114-03450-00 Control panel assembly 1




E-02 Fuel tank gasket

NO. Part NO. Description QTY
English Price QTY N.W. (kg) /PC
1 20131-00014-00 Fuel cap 1
2 34037-00020-00 Fuel filter 1
3 70010-00144-00 Oil leveler 1
4 30101-00407-00 Flange bolt 4
5 30136-00407-02 Fuel tank gasket 4




E-02 Fuel tank gasket

NO. Part NO. Description QTY
English Price QTY N.W. (kg) /PC
6 34032-00024-00 Bushing 4
7 33015-00034-00 Fuel tank rubber mat 4
8 20133-00002-00 Fuel valve 1
9 34024-00002-00 Clamp 2
10 34023-00004-01 Fuel pipe 0.18m




E-03 Motor assembly

N.W. (kg /PC

>
||| ||| O
(@4
>
T
(@4
D
2
j -
o
=
o
e
% <
(2] - [7%)
© Llo| D +=
ul clE|C =
o n| o|lal o
=] s 2|2
S| c rweoe
L2 - > >
=| |38l o|c o
gett.lnrn
ClE|o|8| 8 8| |
Wi <|lomla|Ll ojw
c
S B
—d
=1 X
S —
% X
3 fee)
a =
o old|lo|d
= 2222
To) ~|lom|w|w
To] N[O~
. © dlg|olN
o olo|lo|o
e | 22|22
Z o O|ld|lom|d
— 1N Mmo|lo|o
— o A || d| d
© o o|lo|o|o
o Y M ®»|N|®
o < [ oy
Pz A|lA | A | N| M| | O




E-03 Alternator assembly

N.W. (kg /PC

V|
=l ||| |
(@4
>
T
(04
[<B]
RE
j -
o
j .
g -
O | = m
©l S S
T | © ©
cl=|T| <
ol 3| s|a
AEEEREE
8552588
Glolc|S el
SI25 825 22 a
H -
Zls| 23S 2|83l
WT|<|>|S|<|T|T|o
c
o
=
=2
[ -
(&)
(2]
(5]
0
Jd|lo|ld|lo|ld|d|o|o
LN L
d|lOo|N|[~|d|~S| o
~Nl|lo|ld|ld|~|lO|o
. N o|lo|lo|lo|m|d
o olo|lo|o|lo|o|o|lo
sik=1k=Ik=1k=1R=2k=1K=]
Z | Sd| SRS
+— ol d|o|lw|lojlo|o
— —TA | OO d| O | d|d|
© oM ool mM|o|o|lm
o O M|A|N| DO O M
®} oOld|N|m
Z Ol~|lo|oo|dA|dA|dA|dA




E-04 Frame assembly

p
o

Part NO.

Description

QTY

English

Price

QTY

N.W. (kg /PC

Handlebar rubber cover

Handlebar components

Handlebar plastic plug

Flange bolt

Washer

Flange bolt

Support

Flange nut

O oI NOO| OB~ |WIN|PF

Flange nut

NINEFPINBEEINININIDN




E-04 Frame assembly

NO. | Part NO. Description QTY
English Price QTY N.W. kg /PC

10 Flange bolt 2
1 Brackets rubber washer 2
12 34030-00010-01 Vibration absorb 1
12-1 | 34030-00013-01 Vibration absorb 1
13 34030-00015-01 Vibration absorb A 1
13-1 | 34030-00020-01 Vibration absorb B 1
14 30125-00023-02 Flange nut 8
15 20196-00114-01 Ground terminal 1
16 34030-00029-01 Vibration absorb 1




E-04 Frame assembly

NO. | Part NO. Description QTY
English Price QTY N.W. kg> /PC

17 30101-00398-00 Flange nut 1
18 33301-00010-01 Washer 1
19 30125-00019-01 Flange nut 1
20 Axle 2
21 Flat washer 2
22 Wheel assembly 2
23 Clip, dowel pin 2
24 20090-01182-00 Frame components 1
25 Flange nut 2




E-05 Control panel assembly
TVl +~ VU, L
L 2 3 4 N
;'I )" - 2t ‘1/ // / /
/ ’, / / / / 4% 99 \\
rm— " 11 jl 7 S
[ ] 4 ,/
[ /
; E::I‘NES II:ZH OIt:;ETT/ V.Hz H CIRz::;R:AK;y AC 230V AC 230V
+ | I | O = ~| <
E; OFF| U i ° = L}
6 GND j}
/ S
L)
8 / 1/
NO. | Part NO. Description QTY
English Price QTY N.W. (kg> /PC
1 20114-03450-00 Control panel assembly 1




E-06 muffler assy

3
2
Oy
1 o) *®
5
= o / ) ¢
/ @)
f o A
KHH <@) H ® g Yo L \
(g o
: 12 N
NO. Description QTY
Part NO. English Price Quantity N.W. (kg) /PC

1 20202-00374-01 muffler assy 1
2 30121-00007-01 1
3 30139-00036-01 Spring washer 2
4 33048-00099-00 Muffler washer 1
5 30101-00398-00 flange bolt 1
6 30125-00019-01 2
7 flange nut 1
8 plain washer 2
9 flange bolt 2




Explozie piese de schimb SC4000 LITE

Motor

20260-3593-00
AP170FB 00



Index to engineer group

E-01 i 3~4 | N 11
Cylinder head Control Carburetor

E-02 i 5~6 | | 12
Crankcase assembly Recoil starter

E-03 it 7 E-08 oo 13
Crankcase cover Control system

E-04 ..cocevviininnnnnn 8 E-09 e
Crankshaft piston Air cleaner Flywheel

E-05 ...coeeeenene. 9~10 E-10 e 15

Camshaft Air cleaner assembly



E-01 Cylinder head

Description QTY
NO. Part NO.
English Price SC230 N.W. kg /PC

1 30101-00281-00 BOLT,M6 X 12 7
2 20021-00009-01 COVER COMPHEAD 1
3 33048-00024-00 GASKET,HEAD COVER 1
4 34023-00016-01 TUBE,BREATHER 1
5 20027-00008-00 SPARK PLUG 1
6 34021-00012-01 1
- 30110-00027-01 BOLT,STUD,EXHAUST 2




E-01 Cylinder head

NO. Part NO. Description QTY
English Price SC230 N.W. (xg) /PC

8 30101-00469-01 BOLT,M8X70 2

9 30101-00464-01 BOLT,M8 X 50

10 20023-00005-00 CYLINDER HEAD COMP 1

11 33048-00016-00 GASKET,CYLINDER 1

12 34006-00009-00 DOWEL PIN 2

13 30110-00013-01 BOLT,STUD,INTAKE 2

14 34024-00022-00 CLIP 1




E-02

Crankcase assembly

NO. Part NO. Description QTY
English Price SC230 N.W. g) /PC
1 30141-00115-00 BEARING 1
2 30101-00277-00 BOLT,M6 X 16 2
3 33247-00005-01 ENGINE OIL SENSOR 1
4 30101-00487-01 BOLT,M10X 15 2
5 30136-00078-01 WASHER 2
6 34011-00025-00 CRANKCASE 1




E-02

Crankcase assembly

NO. | Part NO. Description QTY
English Price SC230 N.W. g) /PC

7 34007-00003-01 OIL SEAL 1
8 34006-00016-00 PIN, LOCK 1
9 30136-00092-01 WASHER 1
10 34026-00003-01 SHAFT,GOVERNOR 1
11 33036-00045-01 RUBBER STOPPER 1
12 20013-00008-01 GOVERNOR GEAR KIT 1




E-03

Crankcase cover

NO. | Part NO. Description QTY
English Price SC230 N.W. o) /PC
1 34007-00003-01 OIL SEAL 1
2 20026-00016-02 OIL PLUG ASSY. 1
3 30101-00279-00 BOLT,M8 X 32 7
4 33129-00013-00 CRANKCASE COVER 1
5 20026-00001-02 DIPSTICK ASSY 1
6 30141-00115-00 BEARING 1
7 33048-00184-00 GASKET,CRANKCASE COVER 1
8 34006-00001-00 DOWEL PIN 2




E-04 Crankshaft piston

NO. Part NO. Description QTY
English Price SC230 N.W. (kg) /PC
1 20084-00005-00 RING SET,PISTON 1
2 30150-00022-00 CLIP,PISTON PIN 2
3 34004-00011-00 PISTON 1
4 34006-00013-00 PIN,PISTON 1
5 20008-00005-00 CONNECTING ROD ASSY 1
6 20011-00030-00 CRANKSHAFT ASSY 1




E-05 Camshaft

NO. Part NO. Description QTY
English Price SC230 N.W. xg) /PC

1 33141-00021-00 ROTATOR,VALVE 2
2 34016-00006-01 RETAINER,VALVE SPRING 2
3 34015-00003-00 SPRING,VALVE 2
4 34018-00005-01 RETAINER,VALVE SPRING 1
5 34013-00010-00 VALVE, INTAKE 1
6 34013-00028-00 VALVE,EXHAUST 1
7 30121-00034-01 NUT,VALVE ADJUSTING 2




E-05 Camshaft

NO. Part NO. Description QTY
English Price SC230 N.W. (xg) /PC

8 30134-00005-01 ROCKER SHAFT 2
9 34019-00003-00 ROCKER ARM 2
10 30110-00032-01 BOLT VALVE 2
11 34017-00009-00 PLATE,PUSH ROD GUIDE 1
12 34020-00013-00 PUSH ROD 2
13 34008-00004-00 LIFTER,VALVE 2
14 20012-00011-00 CAMSHAFT,ASSY 1




E-06

Carburetor

Part NO. Description QTY

NO. English Price SC230 N.W. kg /PC
1 33048-00051-00 GASKET,INLET 1

2 34012-00009-01 INSULATOR,CARBURETOR 1

3 33048-00076-00 GASKET,CARBURETOR 1

4 20024-00192-00 CARBURETOR 1

5 33048-00044-00 GASKET,AIR FILTER 1

6 34024-00027-00 CLIP 1

7 34023-00004-01 FUEL PIPE 0.180m




E-07

Recoil starter

NO. | Part NO. Description QTY
English Price SC230 N.W. kg /PC
1 30101-00281-00 BOLT,M6 X 12 4
2 WIND GUIDER,RECOIL 1
3 BOLT,FLANGE 3
4 RECOIL STARTER PULLER 1
5 20010-00051-36 RECOIL STARTER COMP 1




E-08 Control

NO. Part NO. Description QTY
English Price SC230 N.W. (kg /PC
1 30101-00281-00 BOLT,M6 X 12 2
2 20022-00079-01 SPEED CONTROL,ASSY 1
3 34015-00013-01 SPRING,CABLE RETURN 1
4 34015-00007-00 SPRING,THROTTLE RETURN 1
5 34026-00007-01 ROD,GOVERNOR 1
6 34025-00003-01 HANDLE,SPEED CONTROL 1




E-9 Flywheel

—
—

NO. | PartNO. Description QTY
English Price SC230 N.W. xg) /PC
1 20028-00026-01 WIRE,ENGINE SWITCH 1
2 30101-00283-00 BOLT,FLANGE 2
3 33099-00040-00 FLYWHEEL COMP 1
4 33155-00040-01 FAN COOLING 1
5 34022-00027-01 PULLEY,STARTER 1
6 30125-00065-01 NUT SPECIAL 1
7 30101-00282-00 BOLT,FLANGE 1
8 34021-00006-01 SIDE SHELL 1
9 33246-00003-01 OIL ALARM 1
10 30101-00281-00 BOLT,FLANGE 1
11 34024-00004-01 WIRE CLIP 1




E-10  Air cleaner assembly

NO. Part NO. Description QTY

English Price SC230 N.W. kg /PC

1 20025-00007-01 AIR CLEANER ASSY 1






